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1 REPORT ISSUED HISTORY

Version Description Issued Data
Rev. 01 Original issue Nov 26,2018
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2 CERTIFICATION

PRODUCT:| Smart Phone

MODEL:| JA32

BRAND:| KYOCERA

APPLICANT:| KYOCERA

TEST SAMPLE:| ENGINEERING SAMPLE

SN.:| JA32125479850089K0676

HW Version:| JA32

SW Version:| Sdm660_64-userdebug 9

TESTED:| Oct 10,2018~ Nov 15,2018

STANDARDS:| FCC 47 CFR Part15 Subpart C §15.247

The above equipment has been tested by BYD Precise Manufacture Co., Ltd, and
found compliance with the requirement of the above standards. The test record,
data evaluation & Equipment Under Test (EUT) configurations represented herein
are true and accurate accounts of the measurements of the sample’s RF
characteristics under the conditions specified in this report.

PREPARED BY : P DATE: 2018-11-26
(Yan Chen / Engineer)

TECHNICAL

ACCEPTANCE :  ~ % ez DATE: 20181126

Responsible for EMS (Zhaohui Feng / Manager)

APPROVED BY T , DATE: 2018-11-26

(Jie Yan / Director )

5/94 Partl5 Subpart C §15.247 Rev.01




Build Your Dreams!

FCC RF TEST REPORT

3 SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:

APPLIED STANDARD: FCC PART15 Subpart C § 15.247
STANDARD
SECTION TEST ITEMS RESULT REMARK

§15.247(a)(1) Number of Channel PASS 215Chs
§15.247(a)(1) Hopping Channel Separation PASS 22/3 of 20dB BW
§15.247(a)(1) Dwell Time PASS <0.4sec in 31.6sec period
§15.247(a)(1) 20dB Bandwidth PASS

- 99% Bandwidth PASS
§15.247(b)(1) Peak Output Power PASS <125mW
§15.247(d) Band edges PASS <20dBc
§15.247(d) Conducted Spurious PASS <20dBc

3.1 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated
for tests performed on the EUT as specified in CISPR 16-4-2 Ed 1.0.

This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

This lab’s measurement uncertainty ULab, IS low than Ucispr , Table 1 — Values of Ucispr
of CISPR 16-4-2 Ed. 1.0, therefore compliance is deemed to occur if no measured
disturbance exceeds the disturbance limit.

Parameter

Measurement Uncertainty

Occupied Channel Bandwidth

5%

RF output power, Conducted +0.59dB
Power Spectral Density, conducted +0.59dB
Unwanted Emissions, conducted +0.9dB
Temperature +1°C
Humidity 5%
DC and low frequency voltages 10.4%

Duty Cycle

1%

6/94 Partl5 Subpart C §15.247 Rev.01
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4 GENERAL INFORMATION

4.1 Test Equipments List

Description & OBISL SERIAL NO. | Next Calibration date
Manufacturer NO.
ISERET | o | wew
DC Power Supply E3632A MY40029031 2019/3/5
Agilent
LC Filters - L2000-9C1AS
RF cable
Power Divider - C279810-01
PC - 30008979

NOTE: Calibration cycle 12 months.

7194 Partl5 Subpart C §15.247 Rev.01
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4.2 Description of Test Modes

Test Items Data Rate Operating Mode Channel
Number of Channel - Hopping 00~78
Hopping Channel Separation 1/2/3Mbps Hopping 00/78
Dwell Time 1/2/3Mbps Hopping 00~78
20dB Bandwidth 1/2/3Mbps Fixed 00/39/78
99% Bandwidth 1/2/3Mbps Fixed 00/39/78
Peak Output Power 1/2/3Mbps Fixed 00/39/78
Band edges 1/2/3Mbps Fixed 00/78
Conducted Spurious 1/2/3Mbps Fixed 00/39/78
4.3 Test Environment and List of Software and Parts
Test ltems Software Parts Environment
Temp.:25°C+3
USB Cable. Fake battery,
Number of Channel QRCT Version3.0 Humi:30%~60%

Power Divider

Volt.:3.8V

Hopping Channel Separation

QRCT Version3.0

USB Cable. Fake battery.

Power Divider

Temp.:25°C+3
Humi:30%~60%
Volt.:3.8V

Dwell Time

QRCT Version3.0

USB Cable. Fake battery,

Power Divider

Temp.:25°C+3
Humi:30%~60%
Volt.:3.8V

20dB Bandwidth

QRCT Version3.0

USB Cable, Fake battery,

Power Divider

Temp.:25°C+3
Humi:30%~60%
Volt.:3.8V

99% Bandwidth

QRCT Version3.0

USB Cable. Fake battery,

Power Divider

Temp.:25°C+3
Humi:30%~60%
Volt.:3.8V

Peak Output Power

QRCT Version3.0

USB Cable. Fake battery,

Power Divider

Temp.:25°C+3
Humi:30%~60%
Volt.:3.8V

Band edges

QRCT Version3.0

USB Cable, Fake battery,

Power Divider

Temp.:25°C+3
Humi:30%~60%
Volt.:3.8V

Conducted Spurious

QRCT Version3.0

USB Cable. Fake battery,

Power Divider

Temp.:25°C+3
Humi:30%~60%
Volt.:3.8V

8/94
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4.4 Configuration of System Under Test

=

Power Divider

System Simulator
B N O

EUT

O

Spectrum Analyzer

4.5 Testing Location

Test Site BYD Precise Manufacture Co., Ltd.
No. 3001, Baohe Road, Baolong Longgang, Shenzhen, 518116, People’s

Test Site Location
Republic of China

Post Code 518116
Telephone +86-755 8489 8888 55501
Fax +86-755 8964 3771

4.6 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:
* A2L A (Certificate No. 4886.01)

BYD Precise Manufacture Co., Ltd., Baolong Shenzhen Laboratory is accredited by the American
Association for Laboratory Accreditation (A2LA). Certificate No. 4886.01.

* FCC —-Designation Number: CN1232
BYD Precise Manufacture Co., Ltd., Baolong Shenzhen Laboratory has been recognized as an

accredited testing laboratory.
Designation Number: CN1232.
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4.7 General Description of Applied Standards

The EUT is a RF Product. According to the specifications of the manufacturer, it
must comply with the requirements of the following standards:

FCC 47 CFR Part15 Subpart C §15.247
FCC Public Notice DA 00-705
ANSI C63.4-2003

All test items have been performed and recorded as per the above standards.
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5 TEST TYPES AND RESULTS

5.1 Number of Channel

511 Description
Frequency hopping systems in the 2400-2483.5MHz band shall use at least 15 channels.
5.1.2 Test Instruments

The measuring equipment is listed in the section 4.1 of this test report.

11/94 Partl5 Subpart C §15.247 Rev.01
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5.1.3 Test Procedure

a. The RF output of EUT was connected to the spectrum analyzer by RF cable and
attenuator. The path loss compensated to the results for each measurement.

b. Setto the maximum power setting and enable the EUT transmit continuously.

c. Enable the EUT hopping function.

d. Use the following spectrum analyzer setting: Span=the frequency band of operation;
RBW=1% of the span; VBW=RBW; Sweep = auto; Detector function = peak; Trace = max
hold.

e. The number of hopping frequency used is defined as the number of total channel.

f. Record the measurement data derived from spectrum analyzer.

514 Test Setup

Power Divider

System Simulator
a £ (>

EUT
OC
Spectrum Analyzer
5.15 Test Results
Number of Hoppin Adaptive Hoppin
PPINg P PPINg Limit(Channel) P/F
Frequency(Channel) Frequency(Channel)
79 20 15 PASS
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RBW 300 kHz Marker 1 [T1
VBW 1 MHz 9.43 dBm
Ref 21.7 dBm Att 35 dB SWT 2.5 ms 2.478950321 GHz
20— OTfT T IT aB

il

AL U

I

SWE| 2001 off 2001 LN
--50
[-—-60
--70
Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz
BAND
Date: 10.0CT.2018 03:59:24

BT2.0 Number of Channel

13/94
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5.2 Hopping Channel Separation

5.2.1 Description

Frequency hopping systems operating in the 2400-2483.5 MHz band may have hopping
channel carrier frequencies that are separated by 25kHz or two-thirds of the 20dB bandwidth

off the hopping channel, whichever is greater.
5.2.2 Test Instruments
The measuring equipment is listed in the section 4.1 of this test report.
5.2.3 Test Procedure

a. The RF output of EUT was connected to the spectrum analyzer by RF cable and
attenuator. The path loss compensated to the results for each measurement.

b.  Setto the maximum power setting and enable the EUT transmit continuously.

c. Enable the EUT hopping function.

d. Use the following spectrum analyzer setting: Span=wide enough to capture the peaks of
two adjacent channels; RBW=1% of the span; VBW=RBW; Sweep = auto; Detector function
= peak; Trace = max hold.

e. Record the measurement the results in the test report.

5.24 Test Setup

=

Power Divider

L 0

System Simulator

EUT

O

Spectrum Analyzer
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5.25 Test Result
DH5
) Limit(kHz)( 25kHz or 2/3
Frequency(M Hopping Channel ) )
Channel i 20dB BW whichever is P/F
Hz) Separation(kHz)
greater)

0-1 2402-2403 1009.62 576.92 PASS
39-40 2441-2442 1005.61 632.48 PASS
77-78 2479-2480 1021.63 549.15 PASS

2DH5
_ Limit(MHz)( 25kHz or 2/3
Frequency(M Hopping Channel
Channel 20dB BW whichever is P/F
Hz) Separation(MHz)
greater)

0-1 2402-2403 1157.85 868.59 PASS
39-40 2441-2442 1169.87 865.38 PASS
77-78 2479-2480 1165.87 855.77 PASS

3DH5
) Limit(MHz)( 25kHz or 2/3
Frequency(M Hopping Channel
Channel 20dB BW whichever is P/F
Hz) Separation(MHz)
greater)
0-1 2402-2403 1005.61 855.77 PASS
39-40 2441-2442 1322.12 858.97 PASS
77-78 2479-2480 1005.61 868.59 PASS

15/94
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RBW 30 kHz Marker 2 [T1

VBW 100 kH=z 6.40 dBm
Ref z1l.7 dBm Attt 35 dB SWT 15 ms 2.403161058 GHz
20— Off T T 4B Markgr—T— Tt

.75 dBm

2.402151442 GHz
10

wd\\ ]
L o | A e
Y T |

SWP 401 of 401

—-40

—-50

-60

--70

Center 2.4025 GHz 250 kHz/ Span 2.5 MHz

BAND

Date: 6.NOV.2018 08:12:18

BT2.0 DH5 CHO-1

16/94 Partl5 Subpart C §15.247 Rev.01




Build Your Dreams! FCC RF TEST REPORT

RBW 30 kHz Marker 2 [T1 ]
VBW 100 kH=z 6.06 dBm
Ref z1l.7 dBm Attt 35 dB SWT 15 ms 2.442153045 GHz
20— Off T T 4B Marktgr—T— Tt
5.79 dBm

2.441147436 GHz
10 T

== | P =
JN AN

e o 1

I SWP 401 off 401 \L\
H-40
-s0
H-&0
H-70
Center 2.4415 GHz 250 kHz/ Span 2.5 MHz

BAND

Date: 6.NOV.2018 08:16:53

BT2.0 DH5 CH39-40
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RBW 30 kHz Marker 2 [T1

VBW 100 kH=z 5.45 dBm
Ref z1l.7 dBm Attt 35 dB SWT 15 ms 2.480169071 GHz
20— Off T T 4B Markgr—T— Tt

.32 dBm

2.479147%436 GHz
10

u y Vf”ff m\v\v
7 R B

SWP 401 of 401

—-40

—-50

-60

--70

Center 2.4795 GHz 250 kHz/ Span 2.5 MHz

BAND

Date: 6.NOV.2018 08:25:16

BT2.0 DH5 CH77-78
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RBW 30 kHz Marker 2 [T1 ]
VBW 100 kH=z 3.97 dBm
Ref z1l.7 dBm Attt 35 dB SWT 15 ms 2.403149038 GHz

20— Off T T 4B Marktgr—T— Tt
3.22 dBm
Z2.401991186 GHz

10
1

401 off 401 \(
H-40
-s0
H-&0
H-70
Center 2.4025 GHz 250 kHz/ Span 2.5 MHz

BAND

Date: 6.NOV.2018 08:12:45

BT2.0 2DH5 CHO-1
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RBW 30 kHz Marker 2 [T1 ]
VBW 100 kH=z 2.89 dBm
Ref z1l.7 dBm Attt 35 dB SWT 15 ms 2.442157051 GHz

20— Off T T 4B Marktgr—T— Tt
2.09 dBm
Z2.440987%179 GHz

10
1

’ - A
VYA BV RN AT, ‘\JMI\W/W

401 of 401

—-50

-60

--70

Center 2.4415 GHz 250 kHz/ Span 2.5 MHz

BAND

Date: 6.NOV.2018 08:17:21

BT2.0 2DH5 CH39-40
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RBW 30 kHz Marker 2 [T1
VBW 100 kH=z 3.79 dBm
Ref z1l.7 dBm Attt 35 dB SWT 15 ms 2.480153045 GHz
20— Off T T 4B Markgr—T— Tt
3.19 dBm
2.478987%179 GHz
10
) 2
baact 1
L, A A A ﬂul

A
VAN

W/W\

401 of 401

—-40

—-50

-60

--70

Center 2.4795 GHz

BAND

Date: 6.NOV.2018 08:25:42

250 kHz/

BT2.0 2DH5 CH77-78

Span 2.5 MHz
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RBW 30 kHz Marker 2 [T1 ]
VBW 100 kH=z 3.50 dBm
Ref z1l.7 dBm Attt 35 dB SWT 15 ms Z2.403157051 GHz
20— Off T T 4B Marktgr—T— Tt
4.90 dBm
Z2.40215144Z2 GHz
10 T
T 2
B L A
\/J/\/WrJML/ﬂ ww/q[“hdﬁmﬁv“v\ffj\rfwj\/f ﬂp/“ LLJnmNV“M
401 off 401
—-40
—-50
—-60
--70
Center 2.4025 GHz 250 kHz/ Span 2.5 MHz
BAND

Date: 6.NOV.2018 08:13:12

BT2.0 3DH5 CHO-1
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BAND

Date:

Ref 21.7 dBm

Attt

REW 30 kHz Marker
VBW 100 kH=z
35 dB SWT 15 ms z

Z [Tl ]
2.20 dBm
.442157051 GHz

20— OfT

10

B

Tariogr

2

A l
3.99 dBm

-440834936 GHz

=

IS

A

N

\

401 off 401
—-50
—-60
H-70
Center 2.4415 GHz 250 kHz/ Span 2.5 MHz
6.NOV.2018 08:18:15

BT2.0 3DH5 CH39-40
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RBW 30 kHz Marker 2 [T1
VBW 100 kH=z 3.15 dBm
Ref z1l.7 dBm Attt 35 dB SWT 15 ms 2.480157051 GHz
20— Off T T 4B Markgr—T— Tt
4.73 dBm
Z2.47915144Z2 GHz
10
1
v

=== / ;
3 WJW MLLW EEaa N

401 of 401

—-40

—-50

-60

--70

Center 2.4795 GHz 250 kHz/

BAND

Date: 6.NOV.2018 08:26:08

BT2.0 3DH5 CH77-78

Span 2.5 MHz

24194
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5.3 Dwell Time

53.1 Description

The average time of occupancy on any channel shall not be greater than 0.4 seconds within

a period of 0.4 seconds multiplied by the number of hopping channels employed.
5.3.2 Test Instruments
The measuring equipment is listed in the section 4.1 of this test report.
5.3.3 Test Procedure

a. The RF output of EUT was connected to the spectrum analyzer by RF cable and
attenuator. The path loss compensated to the results for each measurement.

b. Setto the maximum power setting and enable the EUT transmit continuously.

c. Enable the EUT hopping function.

d. Use the following spectrum analyzer setting: Span=zero span, center on a hopping
channel; RBW=1MHz; VBW=RBW; Sweep =as necessary to capture the entire dwell time
per hopping channel; Detector function = peak; Trace = max hold.

e. Record the measurement the results in the test report.

5.34 Test Setup

Power Divider

System Simulator
i L {r

EUT

O

Spectrum Analyzer
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5.3.5 Test Result
Nur;ber Hops Over Package Dwell Limit(ms
MODE . Occupany Transfer . P/F
Hopping Time(hops) Time(ms) (), )
Channel
DH5/NOR 79 106.67 2.80 298.68 400 PASS
2DH5/NOR 79 106.67 2.80 298.68 400 PASS
3DH5/NOR 79 106.67 2.80 298.68 400 PASS
RBW 1 MHz Delta 2 [T1 ]
VBW 1 MHz -0.06 dB
Ref 21.7 dBm Attt 35 dB SWT 15 ms 2.800000 ms
20— <L T T OB Mearar——1 T
$.18 dBm
1 2 6.300000 ms
=10
=0
--10
F-20
et upl 501 el sl b’ NN NTE WA NP I | ey
--40
F-50
-c0
=70
Center 2.48 GHz 1.5 ms/
BAND
Date: 11.0CT.2018 07:47:32

BT2.0 DH5 Dwell Time
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RBW 1 MHz
VBW 1 MHz
Ref 21.7 dBm Attt 35 dB SWT 15 ms

Delta 2z [Tl
0.44 dB
2.800000 ms

20— OfT T IT B

10 1

Marktgr—T— Tt
J.46 dBm
6.300000 ms

—-10

F-20

—-30

—-40

SIS BT PXPNSTE YN | PURLENTPT V) LA A

—-50

-60

--70

Center 2.48 GHz 1.5 ms/

BAND

Date: 11.0CT.2018 07:48:04

BT2.0 2DH5 Dwell Time
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REW 1 MHz Delta 2 [T1 ]
VBW 1 MHz 0.25 dB
Ref z1l.7 dBm Attt 35 dB SWT 15 ms 2.800000 ms
20— Off T T 4B Taric T T
.47 dBm
6.300000 ms
—10 1 2
oA A A A AR A A T T Y Lirnrnrnannsind
r“
g (
- o
—-20
--30 ul‘
swp| 501 Upwenia hoMonann pen]
—-40
—-50
—-60
--70
Center 2.48 GHz 1.5 ms/
BAND

Date: 11.0CT.2018 07:48:35

BT2.0 3DH5 Dwell Time
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5.4 20dB and 99% Bandwidth

54.1 Description

Reporting only.

54.2 Test Instruments

The measuring equipment is listed in the section 4.1 of this test report.

543 Test Procedure

a. The RF output of EUT was connected to the spectrum analyzer by RF cable and
attenuator. The path loss compensated to the results for each measurement.

b. Set to the maximum power setting and enable the EUT transmit continuously.

c. Use the following spectrum analyzer setting for 20 dB Bandwidth: Span=approximately 2
to 3 times the 20 dB bandwidth, centered on a hopping channel; RBW=1 % of the 20 dB
bandwidth; VBW=RBW; Sweep = auto; Detector function = peak; Trace = max hold.

d. Use the following spectrum analyzer setting for 99 % Bandwidth: RBW=30kHz;

VBW=100kHz; Sweep = auto; Detector function = sample; Trace = max hold.

€. Record the measurement the results in the test report.

544 Test Setup

=

Power Divider

L <

System Simulator

EUT

oo

Spectrum Analyzer
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545 Test Result

DH5
Channel Frequency(MHz) 20dB Bandwidth(kHz)
0 2402 865.38
39 2441 948.72
78 2480 823.72
2DH5
Channel Frequency(MHz) 20dB Bandwidth(kHz)
0 2402 1302.88
39 2441 1298.08
78 2480 1283.65
3DH5
Channel Frequency(MHz) 20dB Bandwidth(kHz)
0 2402 1283.65
39 2441 1288.46
78 2480 1302.88
DH5
Channel Frequency(MHZz) OBW(kHz)
0 2402 855.77
39 2441 855.77
78 2480 862.18
2DH5
Channel Frequency(MHZz) OBW(kHz)
0 2402 1179.49
39 2441 1176.28
78 2480 1185.9
3DH5
Channel Frequency(MHZz) OBW(kHz)
0 2402 1185.9
39 2441 1185.9
78 2480 1192.31
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20dB Bandwidth:

RBW 30 kHz Marker 1 [T1 ]
VBW 300 kHz 6.67 dBm
Ref 21.7 dBm Att 35 dB SWT 10 ms 2.402150641 GHz
20— <L T IT 4B Tt BT FRSAS )
BW 845.384615385 kHz

Temp |1 [T1 ndB]

10

—13.1T dEm

B
v
2.401548077 GHz
] .W Temp |2 [T1 ndB]
=0
W \ ~13.59 dBm
\’\14\ 2.402413462 GHz
e ““K
B /\j“

SWP 201 off 201 \1‘

-40 “ﬁﬂ

--50

--60

--70

Center 2.402 GHz 200 kHz/ Span 2 MHz

BAND

Date: ©.NOV.2018 08:11:08

BT2.0 DH5 CHO 2402MHz
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RBW 30 kHz Marker 1 [T1
VBW 300 kHz 4 .72 dBm
Ref z1l.7 dBm Attt 35 dB SWT 10 ms Z2.441166667 GHz
20— Off T T 4B T BT PRV =]
BW 948.717943718 kHz
Temp |1 [T1 ngB]
-0 —T15.06 aBm

2.4405359256 GHz
Temp (2 [T1 ndB]
NAY —19.44 dBm

fj\/ﬁ \\\ﬁﬂ\ 2.441483974 GHz
—-10

T 15
7 \
L "

SWP 201 off 201

:
ke
£,

—-50

-60

--70

Center 2.441 GHz 200 kHz/ Span 2 MHz

BAND

Date: 6.NOV.2018 08:14:24

BT2.0 DH5 CH39 2441MHz
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RBW 30 kHz Marker 1 [T1 ]
VBW 300 kHz 6.44 dBm
Ref z1l.7 dBm Attt 35 dB SWT 10 ms 2.480153846 GHz
20— Off T T 4B T BT PRV =]
BW 843.717943718 kHz
Temp |1 [T1 ngB]

10

+ =T3.F0 dBm
T
2.479589744 GHz
M MN Temp |2 [Tl ndB]
g

Lo J
W/ ~13.65 dBm
/ﬁ/‘ \\/V\ 2.480413462 CHz

L 10 A

e SWP 201 off 201 W\«
\_y:,:b;}\ M \ﬂ u/m/u
W

—-50

-60

--70

Center 2.48 GHz 200 kHz/ Span 2 MHz

BAND

Date: 6.NOV.2018 08:24:20

BT2.0 DH5 CH78 2480MHz
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RBW 30 kHz Marker 1 [T1 ]

VBW 300 kHz 3.23 dBm
Ref z1l.7 dBm Attt 35 dB SWT 15 ms 2.401990385 GHz
20— Off T T 4B T BT PRV =]

BW  |1.302884615 MHz
Temp |1 [T1 ngB]

-0 —=T4.8T aBm
E 2.401359769 GHz

M Temp |2 [T1 ndB]
o
mﬂi\w ~17.12 dBm
[/\1/\ /\"’\/\‘\ 2.402658654 GHz
10 J 1
/ ¥

—-40

F-20

—-50

-60

--70

Center 2.402 GHz 300 kHz/ Span 3 MHz

BAND

Date: 6.NOV.2018 08:11:28

BT2.0 2DH5 CHO 2402MHz
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RBW 30 kHz Marker 1 [T1 ]

VBW 300 kHz Z.06 dBm
Ref z1l.7 dBm Attt 35 dB SWT 15 ms 2.440985577 GHz
20— Off T T 4B T BT PRV =]

BW 1.258074923 MHz
Temp |1 [T1 ngB]

-0 —T7.89 aBm
| 2.440359769 GHz
M X Temp |2 [T1 ndB]

Lo "
LW —17.61 deEm
M /\N\A\ 2.441653846 GHz

--10

F-20

—-30

SWP 201 off 01

- ‘MJ«WM\f o bty o, Sod

—-50

-60

--70

Center 2.441 GHz 300 kHz/ Span 3 MHz

BAND

Date: 6.NOV.2018 08:14:42

BT2.0 2DH5 CH39 2441MHz
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RBW 30 kHz Marker 1 [T1 ]
VBW 300 kHz 3.84 dBm
Ref z1l.7 dBm Attt 35 dB SWT 15 ms 2.480158654 GHz
20— Off T T 4B T BT PRV =]
BW 1.283653846 MHz
Temp |1 [T1 ngB]
-1o —T4.30 abm
1 ]
v 2.479369385 GHz
o] /\f\ l]“ Temp |2 [T1 ndB]
=0
JM \’\J'LN‘ ~14.11 dBm
/JWA w\ 2.480649038 GHz
l-10 o
f?l k\€i
—-20
--30
—-40
—-50
—-60
H-70
Center 2.48 GHz 300 kHz/ Span 3 MHz
BAND

Date: 6.NOV.2018 08:24:35

BT2.0 2DH5 CH78 2480MHz
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RBW 30 kHz Marker 1 [T1

VBW 300 kHz 4 .86 dBm
Ref z1l.7 dBm Attt 35 dB SWT 15 ms 2.402153846 GHz
20— Off T T 4B T BT PRV =]

BW 1.283653846 MHz
Temp |1 [T1 ngB]
-0 —T9.04 aBm
2.4013559769 GHz
Temp |2 [T1 ndB]
-15.12 dBm

thﬂm\ 2.402639423 GHz
Val

T

ey

=
(f_::}.H

F-20

W Wiw’é h \”WMV‘V\N

—-50

-60

--70

Center 2.402 GHz 300 kHz/ Span 3 MHz

BAND

Date: 6.NOV.2018 08:11:47

BT2.0 3DH5 CHO 2402MHz
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RBW 30 kHz Marker 1 [T1 ]
VBW 300 kHz 3.53 dBm
Ref z1l.7 dBm Attt 35 dB SWT 15 ms 2.441153846 GHz
20— Off T T 4B T BT PRV =]
BW 1.2588461538 MHz
Temp |1 [T1 ngB]
-0 —T9.54 aBm
+ 2.44035(%62 GHz
§E=| Temp |2 [T1 ndB]
L, n A
J\,/, w M,,JL\J ~14.20 dBm
/'\//\/ “’\/.\\ 2.441639423 GHz
—-10 \r’\_
%Q \{2
—-20
--30
SWP 201 off o1
40 ol WS | Y, L
[y W WL WA
—-50
—-60
H-70
Center 2.441 GHz 300 kHz/ Span 3 MHz
BAND

Date: 6.NOV.2018 08:14:5%

BT2.0 3DH5 CH39 2441MHz
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RBW 30 kHz Marker 1 [T1

VBW 300 kHz 3.17 dBm
Ref z1l.7 dBm Attt 35 dB SWT 15 ms 2.480158654 GHz
20— Off T T 4B T BT PRV =]

BW 1.302884615 MHz
Temp |1 [T1 ngB]

-0 =Tq.70 aBm
1 2.479344154 GHz
EEEﬂ K Temp |2 [T1 ndB]
- /\M L\_\/ ~14.72 dBm
//'\/-/\/ W\r\,\ 2.480649038 GHz
-10 W

f A

F-20

—-40

—-50

-60

--70

Center 2.48 GHz 300 kHz/ Span 3 MHz

BAND

Date: 6.NOV.2018 08:24:45

BT2.0 3DH5 CH78 2480MHz

39/94 Partl5 Subpart C §15.247 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

99 % Bandwidth:

RBW 30 kHz Marker 1 [T1
VBW 100 kHz —-36.34 dBm
Ref 21.7 dBm Att 15 dB SWT 10 ms 2.402955128 GHz
20— Offz=t IT == BWSS5-76 5S—kH
Temp |1 [T1 OBW]
-11.03 dBm
1o TZ0T570513 o=

=
n

Temp |2 [T1 OBW]
HAH Mj -14.24 A@Bm
o H

W “ﬁ.‘\N\ 2.402424282 GHz
T
--10 = T2

W \W\“ﬁ“
—-30
SWP Z01l ot 201 \b\ 1

—-50

—-60

=70

Center 2.402 GHz 200 kHz/ Span 2 MHz

BAND

Date: 10.0CT.2018 03:27:17

BT2.0 DH5 CHO 2402MHz
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BAND

Date:

RBW 30 kHz Marker 1 [T1
VBW 100 kH=z -37.12 dBm
Ref z1l.7 dBm Attt 15 de SWT 10 ms 2.441910256 GHz
20 OLLgetC T B BWSSo 76 55— H
Temp |1 [T1 OBW]
-11.28 dBm
-0 TAZU5TU5 13 GHZ
Temp |2 [T1 OBW]
l -12.35 dBm
=0
Y 9 2.44142§282 GHz
Tl
l —10 Lt wl\l T2
—-20 U' m
L-30 lay
SWP 201 off 201 1
—-40
—-50
—-60
H-70
Center 2.441 GHz 200 kHz/ Span 2 MHz

10.0CT.2018 04:19:16

BT2.0 DH5 CH39 2441MHz

41/94 Partl5 Subpart C §15.247 Rev.01




@ Build Your Dreams! FCC RF TEST REPORT

RBW 30 kHz Marker 1 [T1

VBW 100 kH=z -41.21 dBm
Ref z1l.7 dBm Attt 15 de SWT 10 ms 2.480871795 GHz
20 OLLgetC T B B TS eI 0 KH

Temp |1 [T1 OBW]
-11.22 daBm
-0 2755571308 GHZ

1 Sa Temp |2 [Tl OBW]
m ‘L -11.80 dBm

2.480429487 GHz

T
--10 o 52

—-30
SWP 201 off 201 \'\U
el
W

—-50

-60

--70

Center 2.48 GHz 200 kHz/ Span 2 MHz

BAND

Date: 10.0CT.2018 04:26:36

BT2.0 DH5 CH78 2480MHz
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RBW 30 kHz Marker 1 [T1

VBW 100 kH=z -12.78 dBm
Ref z1l.7 dBm Attt 15 de SWT 10 ms Z2.402602564 GHz
20 OLLgetC T B BRI IS8T HH

Temp |1 [T1 OBW]
-9.57 dBm

-0 TZ0TZ0T05T GHZ
Temp |2 [T1 OHW]

m —1l4. m
B MJWWMM 2.4025; 5§Z izz

: SN
/ M

30
WJMZOI of  zol W

—-40

—-10

F-20

—-50

-60

--70

Center 2.402 GHz 200 kHz/ Span 2 MHz

BAND

Date: 10.0CT.2018 03:57:35

BT2.0 2DH5 CHO 2402MHz
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RBW 30 kHz Marker 1 [T1 ]
VBW 100 kHz ~39.75 dBm
Ref 21.7 dBm Att 15 dB SWT 10 ms 2.442000000 GHz
20 OLL T IT OB BT T176 oo THH
Temp |1 [T1 OBW]
~9.84 dBm
-0 TZI04I0Z56 GHZ
1 _Sa Temp |2 [T1 OBW]
== | | 110 aem
ﬂww\xﬂhd TWF\WWIKNIMer\A 2.441584538 GHz
Tl/y/w W
|- i 12
10 fﬂjﬂ v .
30
SWP 01 of 201
& | ENTELANNT
o ijl"‘ AU
-50
--60
70
Center 2.441 GHz 200 kHz/ Span 2 MHz

BAND

Date: 10.0CT.2018 04:19:35

BT2.0 2DH5 CH39 2441MHz
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RBW 30 kHz Marker 1 [T1 ]

VBW 100 kH=z —32.23 dBm

Ref z1l.7 dBm Attt 15 de SWT 10 ms 2.480801282 GHz

20 OLLgetC T B BI85 oo HH
Temp |1 [T1 OBW]

-9%.11 dBm

-0 AT94U 05T GHZ
1 Sa Temp |2 [Tl OBW]

Frid] , A i -11.82 dBm
Mr \L’\/‘/\/\;\ 2.430593949 GHz
;‘;/“m
2
-10 // w\
F-20

—-30 3
e Wb

—-40

7

—-50

-60

--70

Center 2.48 GHz 200 kHz/ Span 2 MHz

BAND

Date: 10.0CT.2018 04:26:55

BT2.0 2DH5 CH78 2480MHz
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RBW 30 kHz Marker 1 [T1

VBW 100 kH=z -36.17 dBm
Ref z1l.7 dBm Attt 15 de SWT 10 ms 2.402846154 GHz
20 OLLgetC T B BI85 oo HH

Temp |1 [T1 OBW]

~11.58 dBEm
-0 TZ0TZ0T05T GHZ
1 _Sa m\ Temp |2 [T1 OBW]

= -1q.10 dsm
Lo e
NANEY \ QW 2.402593949 GHz
T{[‘\/"\{
F-10

F-20

7730 (1
NJJZOI of 201 \J\W

—-40

—-50

-60

--70

Center 2.402 GHz 200 kHz/ Span 2 MHz

BAND

Date: 10.0CT.2018 03:57:54

BT2.0 3DH5 CHO 2402MHz
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BAND

Date:

RBW 30 kHz Marker 1 [T1

VBW 100 kH=z -41.71 dBm
Ref z1l.7 dBm Attt 15 de SWT 10 ms 2.441830128 GHz
20 OLLgetC T B BI85 oo HH

Temp |1 [T1 ORW]
-13.02 dBm

-0 TZZ040 05T GHZ
Temp |2 [T1 OBW]

L, L i -11.16 dBm
P va\Fﬁnn\ 2.441593949 GHz

- gﬁmfxvﬂ/ AN\A\kﬂﬁz

L .0 f \\

-30

SWP 01 of 201
Wi laPN pN1 o
Ty A

--50

-60

--70

Center 2.441 GHz 200 kHz/ Span 2 MHz

10.0CT.2018

04:19:53

BT2.0 3DH5 CH39 2441MHz
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RBW 30 kHz Marker 1 [T1

VBW 100 kH=z —32.69 dBm
Ref z1l.7 dBm Attt 15 de SWT 10 ms 2.480855769 GHz
20 OLLgetC T B B T 0765 T

I
Temp |1 [T1 OBW]
-13.16 dBm
-0 479403046 GHZ
1 Sa Temp |2 [Tl OBW]

pncc] -, IMI Mhmvmjji -94.76 dBm
NTIPPREPN G 1y “'“M’\'JWV\ 2.48059§154 GHz

UWNM\V““Z
3

—-10

Ji

- -30 1
swprm(zol off 201 \N”"j\-’\j‘w\

—-40

—-50

-60

--70

Center 2.48 GHz 200 kHz/ Span 2 MHz

BAND

Date: 10.0CT.2018 04:27:14

BT2.0 3DH5 CH78 2480MHz
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5.5 Peak Output Power

551

Description

Section 15.247(b) The maximum peak conducted output power of the intentional radiator

shall not exceed the following: (1) For frequency hopping systems operating in the 2400-

2483.5 MHz band employing at least 75 non-overlapping hopping channels, and all
frequency hopping systems in the 5725-5850MHz band:1 watt. For all other frequency

hopping systems in the 2400-2483.5 MHz band 0.125 watts.

5.5.2

Test Instruments

The measuring equipment is listed in the section 4.1 of this test report.

553

554

Test Procedure

The RF output of EUT was connected to the spectrum analyzer by RF cable and

attenuator. The path loss compensated to the results for each measurement.

Set to the maximum power setting and enable the EUT transmit continuously.

Measure the conducted output power with cable loss and record the results in the test

report.

Record the measurement the results in the test report.

Test Setup

=

System Simulator

O

Power Divider

Spectrum Analyzer

EUT
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5.55

Test Result
DH5
Channel Frequency(MHz) | Power(dBm) | Limit(dBm) P/F
0 2402 9.52 21 PASS
39 2441 9.25 21 PASS
78 2480 9.72 21 PASS
2DH5
Channel Frequency(MHz) | Power(dBm) | Limit(dBm) P/F
0 2402 8.79 21 PASS
39 2441 8.36 21 PASS
78 2480 8.99 21 PASS
3DH5
Channel Frequency(MHz) | Power(dBm) | Limit(dBm) P/F
0 2402 8.92 21 PASS
39 2441 8.67 21 PASS
78 2480 9.16 21 PASS
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* RBW 2 MHz
*VEW 3 MHz
Ref 21.7 dBm Att 35 dB SWT 2.5 ms

20— Off3=T T [e1:]

L 10 A J

\
/

2l
€L

--10

--20

=30

=40

—-60

--70

Center 2.402 GHz 500 kHz/ Span 5 MHz

BAND
Date: 10.0CT.2018 03:58:06

BT2.0 DH5 CHO 2402MHz
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*RBW 2 MHz Marker 1 [Tl ]
*VBW 32 MHz 9.2
Ref 21.7 dBm Att 35 dB SWT 2.5 ms 2.44091987

20— Offyet T3 dE

B
\
/

|--10

F-20

--20

SWP 201 off 201

F-40

-—-50

F-¢&0

=70

Center 2.441 GHz 500 kHz/ Span 5 MHz

BAND
Date: 10.0CT.2018 04:20:05

BT2.0 DH5 CH39 2441MHz
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*RBW 2 MHz Marker 1 [Tl ]
*VBW 32 MHz
Ref 21.7 dBm Att 35 de SWT 2.5 ms
20— Offyet T3 dE
10
| SGL
1 P} ‘t;,,,,a- \“\ta‘
o
-0
LVL
-—10
F-20
--30
SWP 201 off 201
F—40
-—-50
F-60
=70
Center 2.48 GHz 500 kHz/ Span 5 MHz

BAND
Date: 10.0CT.2018 04:27:25

BT2.0 DH5 CH78 2480MHz
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Ref 21.7 dBm

*RBW 2 MHz
*VBW 3 MHz
Att 35 dB SWT 2.5 ms

Marker 1 [T1 ]
§.79 dBm

2.402016026 GHz

20— Offy=t IT =923

10

\

--10

--20

—-30

SWP 201 off 201

|-—40

--50

——60

--70

Center 2.402 GHz

BAND
Date: 10.0CT.2018 03:58:17

500 kHz/

Span 5 MHz

BT2.0 2DH5 CHO 2402MHz
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* RBW 2 MHz Marker 1 [T1 ]
*VBW 3 MHz 8.36 dBm
Fef 21.7 dBm Att 35 dB SWT 2.5 ms 2.440839744 GHz

20— Cffger IT [=3]

10

\
/

--30

SWP zZ01 off 201

F-40

-0

=60

F-70

Center 2.441 GHz 500 kHz/ Span 5 MHz

BAND

Date: 10.0CT.2018 04:20:16

BT2.0 2DH5 CH39 2441MHz
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* RBEW 2 MHz Marker 1
*VBW 3 MHz
Rref 21.7 dBm Att 35 dB SWT 2.5 ms= 2.479
20— Offg=T T e
1 |==
10 ppm—
| ""——%-\-—_,,__‘__‘q_ SGL
L —_
M2H
-0
LVL
--10
F-20
--30
SWE 201 off 201
--40
--%0
F-60
--70
Center Z2.48 GHz 500 kHz/ Span 5 MHz
BAND

Date: 10.0CT.2018 04:27:36

BT2.0 2DH5 CH78 2480MHz
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* RBW 2 MHz Marker 1 [T1 ]
*VBW 3 MHz
Ref 21.7 dBm Att 35 dB SWT 2.5 ms 2.401982974 GHz

20— OTfg=t TT o

10

R SGL

\
)

--10

F-20

--30

--40

—-50

--60

--70

Center 2.402 GHz 500 kHz/ Span 5 MHz

BAND
Date: 10.0CT.2018 03:58:28

BT2.0 3DH5 CHO 2402MHz
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*RBW Z MHz Marker 1 [T1 ]
*VBW 3 MHz .6
Ref 21.7 dBm Att 35 dB SWT 2.5 ms 2.440959936 GHz

[ 20 Offget 1T aB

10 v
] SGL

—-30

--50

[--¢60

70

Center 2.441 GHz 500 kHz/ Span 5 MHz

BAND

Date: 10.0CT.2018 04:20:28

BT2.0 3DH5 CH39 2441MHz
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* RBEW 2 MHz Marke
*VBW 3 MHz
Ref 21.7 dBm Att 35 dB SWT 2.5 ms

2.480

9.1le dBm

008013 GHz

[F20—Offg=t T e

10

sGI

=10

F-20

--30

=40

--50

F-¢60

-70

Center 2.48 GHz 500 kHz/

BAND

Date: 10.0CT.2018 04:27:48

BT2.0 3DH5 CH78 2480MHz

Span 5 MHz
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5.6 Band Edges

5.6.1 Description

In any 100kHz bandwidth outside the intentional radiation frequency band, the radio
frequency power shall be at least 20 dB below the highest level of the radiated power. In
addition, radiated emissions which fall in the restricted bands must also comply with the

radiated emission limits.
5.6.2 Test Instruments

The measuring equipment is listed in the section 4.1 of this test report.
5.6.3 Test Procedure

a. Set to the maximum power setting and enable the EUT transmit continuously.

b. Set RBW = 100kHz (= 1% span=10MHz), VBW=300kHz (= RBW). Band edge emissions
must be at least 20 dB down from the highest emission level within the authorized band
as measured with a 100kHz RBW. The attenuation shall be 30 dB instead of 20 dB when
RMS conducted output power procedure is used.

c. Enable hopping function of the EUT and then repeat step 2. And 3.

d. Record the measurement the results in the test report.

5.64 Test Setup

Power Divider

System Simulator - o)

EUT

O

Spectrum Analyzer
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5.6.5 Test Result
DH5
Frequency Band Edge
Channel Limit(20dBc) P/F
(MHz) Value(dBm)
0 2402 -39.1 -10.96 PASS
78 2480 -38.89 -10.85 PASS
2DH5
Frequency Band Edge
Channel Limit(20dBc) P/F
(MHz) Value(dBm)
0 2402 -38.86 -12.99 PASS
78 2480 -38.83 -12.62 PASS
3DH5
Frequency Band Edge
Channel Limit(20dBc) P/F
(MHz) Value(dBm)
0 2402 -39.7 -12.88 PASS
78 2480 -37.83 -12.57 PASS
DH5(Hopping mode)
Frequency( Band Edge o
Channel Limit(20dBc) P/F
MHz) Value(dBm)
0 2402 -39.16 -11.58 PASS
78 2480 -37.8 -11.36 PASS
2DH5(Hopping mode)
Frequency( Band Edge o
Channel Limit(20dBc) P/F
MHz) Value(dBm)
0 2402 -38.81 -15.79 PASS
78 2480 -38.6 -12.68 PASS
3DH5(Hopping mode)
Frequency( Band Edge o
Channel Limit(20dBc) P/F
MHz) Value(dBm)
0 2402 -38.12 -15.11 PASS
78 2480 -38.84 -14.79 PASS
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BAND

Date:

REW 100 kHz
VBW 300 kHz

Marker 2 [T1

—-39.10 dBm

Ref 21.7 dBm Att 35 dB SWT 5 ms 2.395737179 GHz
20— Off T T 4B Markgr—T— Tt
9.04 dBm
1 2.402163462 GHz
10 ¥
o /erA\\\
=10 OT —10.9% dom 3
--20
-30
SWP 401 off 401 v
2
- Y Il I lﬂv .ﬂjﬂlrluh Al
AN AR AR AT i R, A i P O v
--50
--60
--70 5y 5
Fl
Start 2.395 GHz 1 MHz/ Stop 2.405 GHz

10.0CT.2018

04:01:21

BT2.0 DH5 CHO 2402MHz
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BAND

Date:

REW 100 kHz Marker
VBW 300 kHz

Ref 21.7 dBm Attt 35 dB SWT 5 ms 2

Z [Tl ]
—38.89 dBm
.489211538 GHz

20— OfT T IT B

10

Tariogr

2

T T
9.15 dBm
.480153846 GH=z

--10 T 70. = dT

L

SWP 401 off 40¥‘\
U.M. R

2
L4
—_—) | " 3 n ) H N 1
LA P12 RPN A CUTNTY YL N PAAPAT AN Ao
--50
--¢60
—-70 E
ja il
Start 2.4775 GHz 1.2 MHz/ Stop 2.48955 GHz

10.0CT.2018 04:30:50

BT2.0 DH5 CH78 2480MHz
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RBW 100 kHz Marker 2z [T1 ]

VBW 300 kHz —38.86 dBm
Ref z1l.7 dBm Attt 35 dB SWT 5 ms 2.3598573718 GHz
20— Off T T 4B Marktgr—T— Tt

F.01 dBm

2.402003205 GHz
10

Dl -12.%9 dBm / \
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L 30 W, J \\ Ary
SWP 401 of 401 j \
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a0 | '
(P, TN T2 MY P TP JUP I W2 ST PYTRTN 1 ATy Wi
--50
--60
--70 5y 5
Fl
Start 2.395 GHz 1 MHz/ Stop 2.405 GHz

BAND

Date: 10.0CT.2018 04:01:36

BT2.0 2DH5 CHO 2402MHz
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RBW 100 kHz Marker 2z [T1 ]

VBW 300 kHz —38.83 dBm
Ref z1l.7 dBm Attt 35 dB SWT 5 ms 2.489057692 GHz
20— Off T T 4B Marktgr—T— Tt

.38 dBm

2.480153846 GHz
10

q |
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,F’———__g—

4 [

=0 /L
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Iy 1 A b n
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—-70 E
ja s

Start 2.4775 GHz 1.2 MHz/ Stop 2.48955 GHz

BAND

Date: 10.0CT.2018 04:31:13

BT2.0 2DH5 CH78 2480MHz
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RBW 100 kHz Marker Z [T1
VBW 300 kHz -39.70 dBm
Ref z1l.7 dBm Attt 35 dB SWT 5 ms 2.3585256410 GHz
20— Off T T 4B Markgr—T— Tt
J.12 dBm

2.402163462 GHz
10 il

P
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Start 2.395 GHz 1 MHz/ Stop 2.405 GHz

BAND

Date: 10.0CT.2018 04:01:56

BT2.0 3DH5 CHO 2402MHz
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RBW 100 kHz Marker Z [T1

VBW 300 kHz —37.83 dBm
Ref z1l.7 dBm Attt 35 dB SWT 5 ms 2.484192308 GHz
20— Off T T 4B Markgr—T— Tt

1.43 dBm
2.475846154 GHz

Dl 712 BT dBE
F-20

SHTP 401 of 401 -
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Date: 10.0CT.2018 04:31:37
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RBW 100 kHz Marker 2z [Tl ]
VBW 300 kHz -39.16 dBm
Ref 21.7 dBm Att 35 dB SWT 5 ms 2.398028846 GHz
20— Off T T 4B Marktgr—T— Tt
.42 dBm
2.405000000 GHz
10
s ﬂrw\ fwwa ﬂFWM ;y
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Date: 10.0CT.2018 04:02:24
BT2.0 DH5 CHO 2402MHz (Hopping)
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RBW 100 kHz Marker 2z [T1 ]
VBW 300 kHz —37.80 dBm
Ref z1l.7 dBm Attt 35 dB SWT 5 ms 2.487173077 GHz
20— Off T T 4B Marktgr—T— Tt
§.64 dBm

2.477980769 GHz
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Date: 10.0CT.2018 04:32:18

BT2.0 DH5 CH78 2480MHz (Hopping)
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RBW 100 kHz Marker 2z [T1 ]
VBW 300 kHz —-38.81 dBm
Ref z1l.7 dBm Attt 35 dB SWT 5 ms 2.397932692 GHz

20— Off T T 4B Marktgr—T— Tt
4.21 dBm
Z2.403990385 GHz

10
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Date: 10.0CT.2018 04:02:52

BT2.0 2DH5 CHO 2402MHz (Hopping)
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RBW 100 kHz Marker 2z [Tl ]
VBW 300 kHz -38.60 dBm
Ref 21.7 dBm ntt 35 dB SWT 5 ms 2.488769231 GHz
20— Off T T 4B Marktgr—T— Tt
F.32 dBm
2.478000000 GHz
10
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o B \
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Date: 10.0CT.2018 04:32:58

BT2.0 2DH5 CH78 2480MHz (Hopping)
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Ref 21.7 dBm

Attt

RBW 100 kHz
VBW 300 kHz
35 dB SWT 5 ms

Marker 2 [T1

—38.84 dBm
2.487634615 GHz

20— OfT T T
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RBW 100 kHz Marker Z [T1
VBW 300 kHz —38.84 dBm
Ref z1l.7 dBm Attt 35 dB SWT 5 ms 2.487634615 GHz
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5.7 Conducted Spurious Emission

571

Description

In any 100kHz bandwidth outside the intentional radiation frequency band, the radio

frequency power shall be at least 20 dB below the highest level of the radiated power. In

addition, radiated emissions which fall in the restricted bands must also comply with the

radiated emission limits.

5.7.2

Test Instruments

The measuring equipment is listed in the section 4.1 of this test report.

5.7.3

5.7.4

Test Procedure

The RF output of EUT was connected to the spectrum analyzer by RF cable and
attenuator. The path loss was compensated to the results for each measurement.

Set to the maximum power setting and enable the EUT transmit continuously.

Set RBW = 100 kHz, VBW=300 kHz. Scan up through 10" harmonic. All
harmonics/spurs must be at least 20 dB down from the highest emission level within the
authorized band as measured with a 100 kHz RBW.

Record the measurement the results in the test report.

The RF fundamental frequency should be excluded against the limit line in the operation

frequency band.

Test Setup

Power Divider

System Simulator
u L ¥

EUT

O

Spectrum Analyzer
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575 Test Result

RBW 100 kHz Marker 1 [T1

VBW 300 kHz
Ref 16.7 dBm ALT 30 dB SWT 300 ms

—44.24 dBm
2.596080000 GHz

Cffzet 1147 dB
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—-20
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-40

-60

T i

4

=-70
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Date: 10.0CT.2018 04:03:33

BT2.0 DH5 OCH(30MHz~3GHz)

Stop 3 GHz
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Ref

l6.

7 dBm

Attt

RBW 100 kHz Marker 1 [T1
VBW 300 kHz —38.66 dBm
30 dB SWT 2.3 s 24.475600000 GHz
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dB

—10

Dl —-11.4

dBm

SWP
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-60

--70

~-30

Start 2 GHz
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Date: 10.0CT.2018

04:04:086

Z.3 GHz/ Stop 25 GHz

BT2.0 DH5 OCH(2GHz~25GH?z)
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RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -44.13 dBm
Ref 16.7 dBm Att 30 dB SWT 300 ms 2.673597000 GHz
Offget 1147 dB
10
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—-10
Dl -12.3%7 dBm
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-40 T
“I II 'll " |Ii' I Illm Il li II l h I | '
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77194 Partl5 Subpart C §15.247 Rev.01




Build Your Dreams! FCC RF TEST REPORT

RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -38.25 dBm
Ref 16.7 dBm Att 30 dB SWT 2.3 s 24.471000000 GHz
Offget 1147 dB
10
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REW 100 kHz
VBW 300 kHz

Marker 1

[T1 ]
—43.80 dBm

Ref 16.7 dBm Att 30 dB SWT 300 ms 2.691120000 GHz
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—-10
Dl -12.46 dBm
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SWP 11 off 11
-40 =
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Date: 10.0CT.2018 04:33:51

BT2.0 DH5 78CH(30MHz~3GH?z)
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BAND

Date:

RBW 100 kHz Marker 1 [T1
VBW 300 kHz —37.42 dBm
Ref 1l6.7 4dBm Attt 30 dB SWT 2.3 s 24.471000000 GHz
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REW 100 kHz
VBW 300 kHz
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[T1 ]
—-43.54 dBm
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BAND

Date:

RBW 100 kHz Marker 1 [T1
VBW 300 kHz —37.48 dBm
Ref 1l6.7 4dBm Attt 30 dB SWT 2.3 s 24.471000000 GHz
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10
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RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -44.58 dBm
Ref 16.7 dBm Att 30 dB SWT 300 ms 2.294031000 GHz
Offget 1147 dB
10
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D1 -14.71 dBm
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BAND

Date:

Ref 1l6.7 dBm Attt

RBW 100 kHz Marker 1 [T1
VBW 300 kHz —37 .96 dBm
30 dB SWT 2.3 s 24.458600000 GHz
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RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -43.67 dBm
Ref 16.7 dBm Att 30 dB SWT 300 ms 2.729730000 GHz
Offget 1147 dB
10
L,
—-10
D1 -15.46 dBm
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SWP 11 off 11
-40 =
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Start 30 MHz 257 MHz/ Stop 3 GHz
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Date: 10.0CT.2018 04:34:36
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RBW 100 kHz Marker 1 [T1
VBW 300 kHz —38.04 dBm
Ref 1l6.7 4dBm Attt 30 dB SWT 2.3 s 24.507800000 GHz

Offget 1147 dB

—10
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REW 100 kHz
VBW 300 kHz

Marker 1

[T1 ]
—44.41 dBm

Ref 16.7 dBm Att 30 dB SWT 300 ms 2.592813000 GHz
Offget 1147 dB
10
mEE |,
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D1 -16.45 dBm
--20
—-30
SWP 11 off 11
-40 T
v
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Date: 10.0CT.2018 04:05:04
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BAND

Date:

RBW 100 kHz Marker 1 [T1
VBW 300 kHz -37.51 dBm
Ref 1l6.7 4dBm Attt 30 dB SWT 2.3 s 24.521600000 GHz
Cffget 11.7 dB
10
Fr110
D1l -16.86 dBm
120
130

-60

--70

~-30

Start 2 GHz

10.0CT.2018 04:05:37

Z.3 GHz/ Stop 25 GHz

BT2.0 3DH5 0CH(2GHz~25GHz)
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REW 100 kHz
VBW 300 kHz

Marker 1

[T1 ]
—-42 .82 dBm

Ref 16.7 dBm Att 30 dB SWT 300 ms 2.637957000 GHz
Offget 1147 dB
10
mEE |,
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Dl -16.5%5 dBm
--20
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SWP 11 off 11
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Date: 10.0CT.2018 04:23:23
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BAND

Date:

RBW 100 kHz Marker 1 [T1
VBW 300 kHz -37.75 dBm
Ref 1l6.7 4dBm Attt 30 dB SWT 2.3 s 24.452600000 GHz
Cffget 11.7 dB
10
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D1 -18.08 dBm
120
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Start 2 GHz

10.0CT.2018 04:23:56

Z.3 GHz/ Stop 25 GHz

BT2.0 3DH5 39CH(2GHz~25GH?z)
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REW 100 kHz
VBW 300 kHz

Marker 1

[T1 ]
—42 .86 dBm

Ref 16.7 dBm Att 30 dB SWT 300 ms 2.373033000 GHz
Offget 1147 dB
10
mEE |,
—-10
D1 -16.42 dBm
--20
—-30
SWP 11 off 11
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--60
=70
—-80
Start 30 MHz 257 MHz/ Stop 3 GHz
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Date: 10.0CT.2018 04:35:22

BT2.0 3DH5 78CH(30MHz~3GHz)

91/94

Partl5 Subpart C §15.247 Rev.01




Build Your Dreams! FCC RF TEST REPORT

RBW 100 kHz Marker 1 [T1
VBW 300 kHz —37.42 dBm
Ref 1l6.7 4dBm Attt 30 dB SWT 2.3 s 24.505500000 GHz

Offget 1147 dB

—10

~110

Dl -17.03 dBm

—420
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SWP 11 off 11
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Date: 10.0CT.2018 04:35:54

BT2.0 3DH5 78CH(2GHz~25GH?z)

92/94 Partl5 Subpart C §15.247 Rev.01




Build Your Dreams! FCC RF TEST REPORT

6 SAMPLE PICTRUE

Reference attachment : Test Setup Photos 2
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7 APPENDIX - INFORMATION ON THE TESTING LABORATORIES

We, BYD Precision Manufacturing Company Limited, were founded in 2007 to
provide our best service in RF, Radio consultation. Our laboratories are accredited by
the following accreditation bodies according to ISO/IEC 17025 (2005) .

USA A2LA
Certificate No.: 4886.01

Copies of accreditation certificates could be inquired from our office. If you have
any comments, please feel free to contact us at the following:

EMC / RF / Lab:

Tel: +86-755 8489 8888 55501
Fax: +86-755 8964 3771

--- END ---
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